MANMETORA TILLER
o 545
MC-8

IN="J") X
PARTS LIST

PAPMS Ristk\a1l

MAMETORA AGRIC MACHINERY CO., LTD.



H R

CONTENTS
Ye—
CHASSTS
E > B
SECTION NAME PAGE

| R S

A. TRANSMISSION CASE GROUP ....................................... 1
PS5 RZwavy F¥

B. TRANSMISSION GEAR GROUP ....................................... 3

: G

G, RSSTS B FENDER GROUP weveenensenssenensenensnsnnnenasnsnns 7
NZEN « aAviio—ib PR

D. HANDLE & CONTROL GROUP ........................................ 9
= 25 57 B - FUY BaGk

E. ENGINE & BONNET NS TON GROUP o e, 13

Fo R Ry PARTE & TOOL GROUP - nnesese e e e 17
BEE KB

G. MOVEMENT WHEEL GROUP - v v e e e e e e e e e e e e e e 19

—%& (fL#A) MGk

H. FURROWER GROUP ................................................ 21
150 + 9 M (R

J. 150 HATCHET COLow CHAXAGONAL SHAFT) GROUP v voveeenenenanennn, 23
150 + 9 M (G

K. 150 HATCHET c0Low (ROUND SHAFT) GROUP .+ ovveennseeeennnnnnnns 25
TNFY n—4% (

L. MOLETRG ROTOR TROUND SHAFT) GROUP v voeneeeeeeseeeeeneanann, 27

b DV

ENGINE

HhoOHF+ FAJ6D TP

KAWASAKT FA7GD ENGTNE BROUP o e oo, 29
7 H2Y—¥
AIR CLEANER GROUP ............................................. 35
CARBURBTOR BROUP. - e oo oo, 36

Va4 RS5—5— PBAGR
RECOIL STARTER BROUP o siescinsrmcsmsaie asniesw e aigoiemsn o:wiain siniesnie szessse e aoniy 38



A RS2 RIyvair— AR
« TRANSMISSION CASE GROUP




A.

FS23yvali— MRk

TRANSMISSION CASE GROUP

REES ERLE B8 & & 5 ¥ R i ] E 3
NO. CODE NO. PARTS NAME Q'TY REMARKS

bFvR Yyvavy H-R (B

A-1 111 0111 001 CASE, transmission (R) 1
PR Ywyvay H—-Z (K)

A-2 111 0112 001 CASE, transmission (L) 1
Fa—2 €Y/

A-3 M60 0116 000 PLUG, o0il (inlet) 1
=2 Ny F/

A-4 M23 0152 000 PACKING, case 1
N4 239 NyFV

A-5 M07 0118 000 PACKING, oil (outlet) 1
Fov bk

A -6 | 9BT 0800 803 BOLT, M8x84 1
o b

A -7 | 9BT 0801 600 BOLT, M8x16% 2
2R HH R

A -8 | 9SW 0800 000 WASHER, spring 8¢ 2
+v b

A-9 | ONT 0800 000 NUT, M8 2
Howw b

A-10 | 9BT 0601 400 BOLT, M6x14% 16
XE HFHR

A-11 | 9SW 0600 000 WASHER, spring 6¢ 16
F o b

A-12 | ONT 0600 000 | NUT, M6 16

5 eIl FyyT

A-13 | 111 0218 000 CAP, axle shaft 2
AbU=F FYIH RF-—

A-14 | 111 0717 000 STAY, strainer fitting 1
AP LU—F

A-15 | M86 0731 000 STRAINER, SF-18P2 1
Ay ays2 Foub

A-16 | 9NS 1000 053 NUT, lock small 1
Fowk

A-17 | 9BT 0801 803 BOLT, M8x184% 1
NEx AR .

A-18 | 9SW 0800 003 WASHER, spring 8¢ 1
Fy b

A-19 | ONT 0800 003 NUT, M8 1
Ea—xN N4F §S-C

A-20 111 0718 000 PIPE, fuel S-C S54x99x1502 5
257

A-21 | M86 0742 000 CRIP, 104 3

-2-




B FS2RIyYaFVEIR
= TRANSMISSION GEAR GROUP




rS2 X3y g XY

TRANSMISSION GEAR GROUP

REES a-F&S 8 & & £ ¥ R ] =
NO. CODE NO. PARTS NAME Q'TY REMARKS
IwVaVs Ty (0yh2I7)
B-01 111 0102 000 TRANS MISSION Ass'y 1 A-1v13 ,B-1Vv
(haxagonal shaft) 27
IyvaY 7,/(7»/ﬂ
B-02 111 0101 001 TRANS MISSION Ass'y 1 A-1v13,B-1v
(round shaft) 22, 24v28
YAy
B-1 111 0211 000 SHAFT, main 1
H—w X7
B-2 | 9BB 6202 000 BEARING, ball #6202 2
RFy T W7
B-3 9RR 3500 005 RING, snap R-35 2
AFAN V=N
B-4 | 90S 1535 0702 SEAR, oil SC-15357 1
Y=k oy T
B -5 | 9SC 3500 500 CAP, seal 1
2949 ¥+
B-6 | 111 0212 000 GEAR, second shaft 1
-
B-7 111 0213 000 COLLAR 1
2% Tyva
B-8 111 0224 000 BUSH 1
2AUVF YeTh
B-9 | M23 0255 000 SHAFT, with screw 1
Ny Ty HFHR
B-10 | M23 0258 001 WASHER, back shaft 2
YT - 3g NyFr
B-11 | MO7 0313 001 PACKING shlfter rod 2
Z2UYF Ye72bh 39 NuFxv (V})
B-12 | MO7 0234 002 PACKING, shaft with screw (out) 2
K FH R
B-13 | 9SW 1000 000 WASHER, spring 10¢ 2
Fo b
B-14 | ONT 1000 010 NUT, M10 P1.25 2
3vy ¥+
B-15 111 0214 000 GEAR, third shaft 1
2% Tyva
B-16 | 111 0215 000 BUSH 1
3oy
B-17 111 0220 000 SHAFT, third 1
3Vs HFH%
B-18 111 0221 000 WASHER, third shaft 2
Ty -
B-19 111 0223 000 WASHER, 13¢ 2
2IY KA FHRE
B-20 | 111 0222 000 WASHER, stopper 2
Y5 aFY
B-21 9CD 0601 603 SCREW, M6x16% 2
D=3 Fx
B-22 9RC 0400 440 CHIN, rorrer 1"/2x44% 1
PR (=)
B-23 111 0219 000 SHAFT, axle (round) 1
FA4K 259F Yo ¥H
B-24 | M13 0216 000 WASHER, side clutch ‘shaft 1

<




rFS2R32yva¥VMAE
TRANSMISSION GEAR GROUP

LS 3 K ® % 5 [+ E3 23 L | H 3
NO. CODE NO. PARTS NAME Q'TY REMARKS
-t RTYWY
B-25 | 9BB 6004 000 BEARING ball #6004 2
RF97 V7
B-26 | 9RR 4200 005 RING, snap R-42 2
AN =N
B-27 | 90S 2042 0804 SEAR, oil TC20428 2
ved2 (oy
B-28 111 0217 000 SHAFT, axle (haxagonal) 1 4+ 7 (18N

b




C Yr—2 e 7Bk
« CHASSIS & FENDER GROUP




= 75—

CHASSIS & FENDER GROUP

REES a-F &S -4 f £ o B R 1 E
NO. CODE NO. PARTS NAME Q'TY REMARKS

Y= Tl—Lhb

c-1 111 0411 001 FRAME, shassis 1
ﬂ“_

C-2 |111 0412 000 COLLAR 4
Kb

c-3 111 0413 000 BOLT 2
SNE FEHE

c-4 9SW 0600 003 WASHER, spring 6¢ 4
390 a2 Fyb

C-5 |9NH 0600 073 NUT, high tension M6 2
dp X SRy BT —

C-6 |M23 0416 000 COLLAR, tigntning case 2
Hov b

Cc -7 9BT 0805 003 BOLT, M8x502 1
NE o HH R

C-8 |9SwW 0800 003 WASHER, spring 8¢ 3
F oy b

C-9 |9SNT 0800 003 NUT, M8 3
P e

C-10 111 0511 000 FENDER 1
PR 2RY

Cc-11 9CR 0601 213 SCREW, M6x12% 2
+ v b

C-12 | 9NT 0600 003 UT, M6 2
NN —

Cc-13 111 1311 001 BUMPER 1
NAT

C-14 |M23 0415 000 PIPE 2
Fw b

C-15 | 9BT 0806 003 BOLT, M8x602% 2




>Ry IVBAfR
D . HANDLE & CONTROL GROUP




N RIL- a2 bO—ILER

HANDLE & CONTROL GROUP

REES 1 -FES B i & ¥ ¥ R ] E3
NO. CODE NO. PARTS NAME Q'TY REMARKS

NYFW ZL—hA

D-1 111 0611 000 FRAME, handle 1
N/FEN DFY

D-2 111 0612 000 BRACKET, handle 1
NV EN N4

D -3 111 0620 001 PIPE, handle 1
PARAN SF VES A

D -4 111 0615 000 COVER, handle 1
NYERN Ty T

D-5 S69 0677 000 GRIP, handle 2
FX RV

D-6 |9CR 0501 003 SCREW, M5x102 1
e7 HHR

D -7 9FW 0500 003 WASHER, plain S¢ 1
NE o FH R

D -8 |9SW 0500 003 WASHER, spring 5é 1
NYFEw bY2y Kb

D -9 111 0616 000 BOLT, handle fitting 1
757 L= (A)

D-10 111 0617 000 LEVER (A), clamp 1
Rk

D-11 |M99 0214 000 WASHER, 104 1
NE FHE

D-12 |[9SW 1000 003 WASHER, spring 108 S
ik

D-13 111 0621 000 KNOB 1
FAY RAyF

D-14 111 0619 000 SWITCH, stop 1
N4y a=F

D-15 111 1314 000 CORD 1
FyvaY F94¥—

D-16 (111 0818 000 WIRE, tension 1
FUVay byl R

D-17 106 0496 000 SPRING, tension tightener 1
LS5 T84T EV

D-18 |[M08 1016 000 PIN, clevis 1
7Y €Y

D-19 9ST 0161 603 PIN, split 1.69x164 1
Y2l FuF b=

D-20 |M54 2033 000 LEVER, main clutch 1
J5yF L= 39 aRY

D-21 |M40 0431 001 SCREW, clutch lever 1
ayZ Fyb

D-22 9NL 0500 003 NUT, lock M5 PO.8 1
2 59F Rbysi-

D-23 |M54 2035 000 STOPPER, clutch 1
A b ys¥— ¥R

D-24 [M54 2036 000 SPRING, stopper 1
Abwys¥— IY 2ZY

D-25 |M54 2037 000 SCREW, stopper 1
ay2 *vyb

D-26 |9NL 0400 003 NUT, lock M4 PO.7 1
79— 7';17’ ~N b

D-27 |M97 0613 000 BELT, free up 1

=JO=




D.

N> Kb a2 hO—-JUERE

HANDLE & CONTROL GROUP

REES 1 - FES 3] £ 23 ¥ R ] -3
NO. CODE NO. PARTS NAME Q'TY REMARKS

Z2Dy b 74 ¥—

D-28 111 1315 000 WIRE, throttle 1
A0y bW LrN—

D-29 E32 0302 000 LEVER, throttle 1
NYFWw N4

D-30 111 0613 002 PIPE, handle 1 =z b7 (EA)
-T2 e

D-31 E32 0256 000 LEVER, throttle 1 ”
27577 = (B)

D-32 111 0618 001 LEVER (B), clamp 1 % 8
Fw b

D-33 9BT 1002 003 BOLT, M10x20% 4

N2




E i P N S =Y - T 3
= ENGINE & BONNET - TENSION GROUP




E.

I Rk Ry b-TUa Bk

ENGINE & BONNET -« TENSION GROUP

BuES | 1 - K E S 8 & £ ¥ R & E
NO. CODE NO. PARTS NAME Q'TY REMARKS
TV
E-1 | CEG 0030 050 ENGINE, FA76D 1
Hivb
E-2 | 9BT 0803 503 BOLT, M8x35% 4
Es HHR
E-3 | 9FW 0800 003 WASHER, plain 84 8
Nz FH R
E-4 | 9SW 0800 003 WASHER, spring 8¢ 4
F o b
E-5 | ONT 0800 003 NUT, M8 4
5 — Hsi—
E-6 | 111 1313 000 COVER, muffler 1
PSR ZXY
E-7 | 9CR 0500 803 SCREW, M5x8% 4
ey HFHR
E-8 | 9FW 0500 003 WASHER, plain 56 4
7 S S
E-9 | 111 0711 002 BONNET 1
737 F+97
E-10 | 111 0712 000 CAP, plug 1
Kryry b PIIFY RF-—
E-11 | 111 0713 000 STAY, bonnet fitting 1
E3 HFHE
E-12 | 9FW 0600 003 WASHER, plain 6 6
NEx HH R
E-13 | 9SW 0600 003 WASHER, spring  6¢ 2
5o b
E-14 | ONT 0600 003 NUT, M6 2
vy bUVHE ¥4
E-15 | 111 0714 000 BRACKET, tank 1
E-16 | 9FW 0600 003 WASHER, plain 66 4
INE I A
E-17 | 9SW 0600 003 WASHER, spring 64 2
F o b
E-18 | ONT 0600 003 ¢ M6 2
Ea=-XW 47
E-19 | 111 0715 001 TANK, fuel 1
vy Fry7
E-20 | AS0 6366 000 CAP, tank 1
2R Y
E-21 | M86 0724 000 SPONGE 1
AR 4
E-22 | M86 0723 000 PACKING 1
AN a9 T74NF—
E-23 | M86 0721 000 FILTER, fuel 1
—x)n N47 T-8
E-24 | 111 0716 000 PIPE. fuel T-S = 5#x9¢x180% 1
)y
E-25 | M86 0743 000 CRIP. 114 1
horra9 = N
E-26 | 111 0719 000 RUBBER, cussion 1
N HF5 DRY
E-27 | 9CD 0601 213 SCREW, M6x122 4

<}4=




E I T KXy bh-FT3 fF
« ENGINE & BONNET - TENSION GROUP

REES A - FE S =8 ) - 3 ¥ R 1 E
0. CODE NO. PARTS NAME Q'TY REMARKS

Z4=y¥Ya Tysy—

E-28 | 9FW 0600 023 WASHER, finish 69 4
AvEk F-l) -

E-29 111 0811 000 PULLEY, main 1
Kb

E-30 | 9BT 0801 603 BOLT, M8x162 1
$_

E-31 9KY 0504 000 KEY, 5x5x402 1
vy T=Y-—

E-32 | 111 0812 000 PULLEY, engine 1
V= whk

E-33 | 9VA 0370 003 V BELT, LA-37 1
FYVay T—h

E-34 | 111 0813 000 ARM, tension 1
F/¥ar 30

E-35 | M66 0824 000 ROLLER, tension A-W 1
RFyT YWy

E-36 | 9RS 0120 005 RING, snap S-12 1
Fvvay LYy Fur

E-37 | M54 0816 000 BOLT, tension fitting 1
~ph 4T bYvhy #F

E-38 | 111 0814 000 BRACKET, belt support 1
b 178 S

E-39 | 9BT 0801 603 BOLT, M8x16 2 2
RE FH A

E-40 | 9SW 0800 003 WASHER, spring 8¢ 2
N h HAN—= AT -

E-41 111 0817 000 STAY, belt cover 1
V178 S s PR

E-42 | 111 0815 000 COVER, belt 1
’7

E-43 | M26 0833 000 KNOB 2

-16-




F MIm& - TRBE
« ACCESSORY PARTS & TOOL GROUP

MC-8 +*peE®ss

00—

17 =



F -

RS - TRAR

ACCESSORY PARTS & TOOL GROUP

REES a- F&S B & % 23 B R i ] 3
NO. CODE NO. PARTS NAME Q'TY REMARKS
7439 H-
F-1 |[111 1511 000 BAR, resistance 1
2577 bri—= (C)
F-2 111 1512 000 LEVER (C), cramp 1
EvY)y T—=4uL FYUHy BV
F-3 S§57 0177 000 PIN, arm fitting 8¢ 1
REYV
F -4 9RP 0816 003 R PIN, 8¢ 1
T35 Hys R
F-5 9TL 1902 103 BOX, plug 19x21 1
FIR Hvag -
F-6 9TL 8011 00S BAR, ® 1
YavsF RNF
F-7 9TL 1301 700 SPPANER, 13x17 1
PYTIYRA VAL Va
F-8 111 1516 000 BOOK, manual 1
2wy Fowe
F -9 111 1530 000 BAG, tool 1

-18-







G.

BRHRERAMR

MOVEMENT WHEEL GROUP

REES = L " [ & 21 ¥ B ] ®
NO. CODE NO. PARTS NAME Q'TY REMARKS
AFY val)y Tyv
G-01 111 1500 000 WHEEL Ass'y, movement 1
AFY valYv 7z—7
G-1 | 111 1531 000 FORK, movement wheel 1
AFY vel)v
G-2 111 1533 000 WHEEL, movement 2
YeIy BV
G-3 | T10 0272 000 PIN, axle 1
REY
G-4 | 9RP 0816 003 R PIN, 8¢ 1
FHov b
G-5 | 9BT 1007 003 BOTL, M10x704 2
oys Fyb
G-6 | 9NL 1000 003 NUT, lock M10 2
£ YA
G-7 | SFW 1000 003 WASHER, plain 104 4

-20-




FURROWER GROUP

151 2301(R

H.

-21-



H.

%+ 2RAR
FURROWER GROUP

RELES a-kKE S 8 & 3 % 3 # ¥
NO. CODE NO. PARTS NAME Q'TY REMARKS

SAKF Ty

H-01 | 111 1504 000 FURROWER Ass'y 1
4K F

H-1 | 111 1517 000 FURROWER 1
Fav Fwur

H-2 | 9BW 0601 843 BOLT, wing M6x18% 1
E5 #FHE

H-3 | 9FW 0600 003 WASHER, plain 69 1
AL U2 S 7

H-4 | S45 0444 000 BAR, fitting 1
ok

H-5 | 9BT 0802 003 BOLT, M8x202 2
NER - FHE

H-6 | 9Sw 0800 003 WASHER, spring 8¢ 2
RNAF 3Y Tu—b 8

H-7 | 111 1518 000 PRATE (R), furrower 1
NRAF 39 Fr—=F (K)

H-8 111 1519 000 PRATE (L), furrower 1
Faw b

H-9 | 9BT 0601 203 BOLT, M6x129% 4
F o b

H-10 | ONT 0600 003 NUT, M6 4
SR FHE

H-11 | 9SW 0600 003 WASHER, spring 64 4

-22-




J 150 # 2N (R AA) iR
= 150 HATCHET COLOW HAXAGONAL SHAFT)GROUP

-23-



J.

150 # 2/ (K A%#MA) Bk
150 HATCHET COLOW (HAXAGONAL SHAFT)GROUP

REES a- FEF S B [ £ o ¥ R ] =
NO. CODE NO. PARTS NAME Q'TY REMARKS

10+ A T y4¥ (0/ﬁ7)737)

J-01 |111 1501 000 COLOW Ass'y, 150 hatchet
(haxagonal shaft) 1 set
Nk Fa-7 (15039

J-1 {111 1513 001 TUBE, knife edge berlng (150) 2
TvFaw Fa—-7 (15039)

J-2 |111 1514 002 TUBE, extension (150) 2
F4RT AV

J-3 |111 1515 000 DISK Ass'y 2
150 +#2Y 4 (B

J-4 |111 1534 000 NAIL, 150 (R) 8
150 +49v 4 (&)

J-5 | 111 1535 000 NAIL, 150 (L) 8
VA RYYHy Kb

J-6 |Rl4 0515 000 BOLT, nail fitting 16
SNE FHE

J-7 | 9SW 1000 003 WASHER, spring 10¢ 16
Fy b

J-8 | oNT 1000 003 NUT M10 16
YA B—F— EV

J -9 |S66 1401 031 PIN, nail rotor 6
REv

J-10 | 9RP 0612 003 R PIN, 69 6

-24-




150 7 2T (L34F3) BafR
150 HATCHET COLOW (ROUND SHAFT)GROUP

K.

-25-



K.

150 F %N (A %A3) Bafk
150 HATCHET COLOW (ROUND SHAFT)GROUP

REES 2 - F&® % = & £ 23 |8 R ] k3
NO. CODE NO. PARTS NAME Q'TY REMARKS

150 #47* Tyv (znwygan)

K-01 111 1502 000 COLOW Ass'y, 150 hatchet
(round shaft) 1:set
Nk Fa—7 (15039)

K-1 (111 1527 000 TUBE, knife edge bering (150) 2
TvFaw Fa—7 (15039)

K-2 |111 1528 000 TUBE, extension (150) 2
FT4ARZ AV

K-3 |111 1529 000 DISK Ass'y 2
150 #49V* (f)

K-4 |111 1534 000 NAIL, 150 (R) 8
150 #% 2 ()

K-5 |111 1535 000 NAIL, 150 (L) 8
vA bYwHy Hwp

K-6 |R14 0515 000 BOLT, nail fitting 16
SNE HH R

K -7 |9SW 1000 003 WASHER, spring 10¢ 16
Fy b

K-8 |9NT 1000 003 NUT, M10 16
YTy E

K-9 |T10 0272 000 PIN, axle 6
R v

K-10 | 9RP 0612 003 R PIN, 66 6

<26~




L TIFLTO—4(ALeam) BEE
MULCHING ROTOR (ROUND SHAFT)GROUP

-27-



.

vIFLFO0—2(AL8H) Rk
MULCHING ROTOR (ROUND SHAFT)GROUP

LE% L) a - F 28 & ] -] ¥ B - 1 : 3
NO. CODE ND PARTS NAME Q'TY REMARKS

TNF Y w—F Ty (FaPs3ad)

L-01 | 111 1503 000 ROTOR Ass'y, mulching{round shaft)| 1 set
Noy Fa—T

L-1 ] 111 1523 000 TUBE, knife edge bearing 2
IVFsy Fa—-7

L-2 | 111 1524 000 TUBE, extension 2
FARI T

L-3 | 111 1525 000 DISK Ass'y 2
2uF S I R

L -4 | 111 1522 000 NAIL, mulching 16
Fa b

L-5 | 9BT 0802 003 BOLT, M8x20% 16
o b

L -6 | 9NT 0800 003 NUT, M8 16
NG AFH R

L -7 | 9SW 0800 003 WASHER, spring 8¢ 16
Vaedy Ev

L -8 | Ti0 0272 000 PIN, axle 6
R ¥v

L -9 | 9RP 0612 (003 R PIN 6

-28-




NIYFLL T
&Y R b

FA76D

5



FA76D 3145934

el 5

=30~



RuES | B &F S 2 & % fag @er® w =
Ref  No. Parts No. Parts Name Qty | “price Remarks

1 314501-1111A HEAD, cylinder 1

2 314501-1121A GASKET, head 1

3 15660640 BOLT (6x40} 4

4 374596-1181A BOLT 4

5 41080600 WASHER 4

6 314501-12318 COVER, inspection 1

7 314501-1232A GASKET 1 !

8 186B0612 BOLT (6x12) 3

9 314593-1310A AIR CLEANER ASS'Y 1 See Fig. A-1

10 314595-1332A GASKET 1

11 314413-1316A BOLT 2

12 374595-1331A PIPE, inlet 1

13 314599-13328 GASKET 1

14 110B0690 BOLT (6x90) 2

15 315504-7447A GASKET 2

16 312769-15338B ELBOW 1

17 313679-1532-0 CLIP 1

18 702A071000 TUBE, rubber 1 2=115mm

19 314401-13414 PIPE 1

20 314593-1410A MUFFLER ASS'Y 1

21 312750-2383-0 WASHER 1

22 395000-1442A GASKET 1

23 17160616 STUD 2

24 31180600 NUT (6mm) 4

25 47180600 WASHER 5

26 314593-1611A CASE, spiral 1

27 18680610 BOLT (6x10) 4

28 314501-16314 COVER, cylinder head 1

29 314501-1632A COVER, cylinder 1

30 241B0510 SCREW (5x10) 1

31 314501-2110A VALVE, inlet 1

32 314501-2112A YALVE, exhaust 1

33 314501-2113A SPRING, valve 2

-31-



i/

RHES | ¥ A ES - & o Yot I B

Ref No. Parts No. Parts Name QY | erce Remarks
34 314507-2116A SEAT, spring 2
35 314501-2211A TAPPET 2
36 314501-2311B GEAR, cam 1
37 314501-3111A PISTON -1
38 314598-30108 PISTON RING SET 1
39 314501-3121A PIN, piston 1
40 314501-3122A RING, snap 2
4 314593-3211A SHAFT, crank |
42 314501-3240A CONNECTING ROD ASS'Y 1
43 314501-3245A «BOLT, connecting rod 2
44 314501-3248A WASHER, Tock ]
45 314501-3249A ARM, splash 1
46 511A0425 KEY 1
47 312750-2383-0 WASHER, pulley 1
48 18080618 BOLT (6x18) 1
49 314595-3430A RECOIL STARTER ASS'Y 1 See Fig. R-1
50 18780610 BOLT (6x10) 3
51 314501-41108 CRANK CASE ASS'Y 1
52 314501-4211A «BEARING, plain 1
53 314501-4231A SEAL, oil 1
54 551A0612 PIN, dowel 2
55 314501-4120A SIDE BASE ASS'Y 1
56 314501-4211A »BEARING, plain 1
57 314501-4124A GASKET 1
58 186B0622 BOLT (6x22) 5
59 314501-4231A SEAL, o1l 1
60 314595-4165A BOLT 1
61 41080600 WASHER 1
62 314501-5110A GOVERNOR ASS'Y 1
63 314401-5121A SLEEVE, governor 1
64 314501-51228B TIP, governar 1
65 554A0600 PIN, snap 1
66 41080600 WASHER 1

-32-



EROE|

RuEs | FRES # & % (Ea[RERE g o3

Ref No. Parts No. Parts Name QY | price Remarks
67 314407-5135A WASHER 1
68 314599-52108 ARM, governor 1
69 112B0625 «BOLT (6x25} 1
70 31180600 <NUT (6mm) 1
7 411B0600 «HASHER 1
72 314599-5231C LINK, governor 1
73 314599-5232C SPRING, 1ink 1
74 314501-5314C SPRING, governor 1
75 314501-5311A LEVER, control 1
76 314496-5312A NUT 1
77 21480408 SCREW (4x8) 1
78 314501-53358 BRACKET 1
79 314501-5389A PLATE 1
80 314401-5383A WASHER 1
81 314401-5385A NUT 1
82 314401-5388A SPRING 1
83 314401-5321B SPRING 2
84 214B0420A SCREW (4x20) 2
85 314596-5317A SPRING, return 1
86 314595-5513A LINK, choke 1
87 317196-5515-0 GROMMET 1
88 314595-6100A CARBURETOR ASS'Y 1 See Fig. C-1
89 314599-6181A INSULATOR 1
30 314599-6182C PIPE, inlet 1
9 314501-6184A GASKET 2
92 314599-61858 GASKET 1
93 171G0620 STUD 1
9% 17160635 STUD 1
95 311B0600 NUT (6mm) 2
96 41180600 WASHER 2
97 314401-7411A GAUGE, oil 2
98 67082015 0-RING 2
99 314401-7441B PLUG, drain 2

-33-



PO |

RHES B aES a8 &k £ M % St f# e
Ref No. Parts No. Parts Name Q'ty Price Remarks

100 314501-81114A FLYWHEEL i

101 314501-8103A IGNITION COIL ASS'Y 1

102 314501-8123A «COIL, ignition 1

103 314401-8436A «CONDENSER 1

104 314401-8440A «BREAKER, contact 1

105 314401-8142A BRUSH 1

106 314401-8129A CLAMP 1

107 314501-8137A BRACKET 1

108 314501-8172A COVER 1

109 314501-8414A RING 1

110 13180510 BOLT (5x10) ]

m 13180520 BOLT (5x20) 2

12 24180408 SCREW (4x8) 3

13 242804104 SCREW (4x10) 1

14 314401-8164A GROMMET 1

15 31561200 NUT (12mm) ]

116 312750-2371-0 KEY 1

1n7 314501-3482A WASHER 1

18 314491-8410A PLUG, spark {NGK BM4A) ]

119 317270-8418A CAP, plug 1

120 317270-8419A SPRING 1

121 314593-0811A LABEL, mark 1 * %k

122 314595-0814A LABEL ] *k

123 314595-0827A LABEL 1 * %k

124 316671-0826-0 LABEL 1 *k

ACCESSORY

311920-0300A TOOL ASS'Y 1 *k
314490-0931A JWRENCH, socket (19x2T) 1 * &
311920-0951A 1 * &

«DRIVER

sl



Fig. A-1 AIR CLEANER

AHES | B8 ES £ 5 2 % ﬂsﬁ;ﬁﬂ W %
Ref No. Parts No. Parts Name Qty | price Remarks
314593-1310A AIR CLEANER ASS'Y 1
A-1- 1 314593-1316A +COVER, air cleaner 1
A-1- 2 312705-1312-0 «ELEMENT 1
A-1- 3 314250-1313-0 <PLATE, air cleaner 1
A4 T A — | EASEwir cleaner- bl e

-35-



Fig. C-1 CARBURETOR

-36-



REES

Ref No.

B e ES
Parts No

o &h

Parts Name

%

B & (o)

Q'ty

Standard
Prce

1] %

Remarks

c-1-

5
—_
1
W

(]
1
—
1
W

314595-6100A
312759-6112-0
374499-6122A
314499-6127A
314595-6126A
314598-6128A
314595-6132A
314596-6129A
314499-6159A
314596-6143A
313650-6114-0
312750-6116-0
315470-6133A
313122-6116-0

CARBURETOR ASS'Y
+JET, pilot #35
+VALVE, needle
«PIN, float
«FLOAT

«GASKET

»JET, main #55
«NOZZLE, main (2A)
«GASKET

«BOLT

»SCREW, pilot
+«SPRING

«SCREW, drain
«SPRING

-37-



F AT 6 =Rz —Z (Va1

cm D

C ¥T O

- (CIDECE @Eyatl
REEBS B (IB) BhE&E= (¥F) BBy = SRS
235 (J24) %314595-3430A | #59116-2011-YK | 49088-2319-YK
1 7Y (23-547) 3145V1-34328 | 49080-2139 e
2 FAb 314501-34478 | 92001-2027 o
3 Y53 314401-3449h | 14020-2003
4 TP 314401-34468  © 92081-2022 mmmmm
5 -4 314401-34454 | 13165-2003 o
8 TP 314401-34448 | 92081-2021 (ommm
7 Y-1 (14%) 314501-34414 | 59101-2003 59101-2075
8 LY 314401-34524  : 92081-2023 92144-2055
9 -7 3145V1-34534  © 50106-2053 53106-2098
10 R 312801-34544 | 46075-2005 46075-2059
11 -2 +314505-3437A | 32099-2009-YK | 32009-2149-YK
12 Py | 020222248

YENE, UERFIET ¥, HL -2 0 THEMHDET ]




